

**LABORATORY TEST REPORT – LiquiMix Tufion - P90**

Testing Date : 19<sup>th</sup> October 2011 Shift : Day

Test		Relevant BSA Test Method	Reference Standard	Requirement	PQT #	Result
Cathodic Disbondment (28 Days at 65°C ± 3°C)	Verified	AS4352 Test cell A	AS/NZS3862	For Information Only	3	31.9
	65°C					
Cathodic Disbondment (28 Days at 65°C ± 3°C)	Verified	AS4352 Test cell A	AS/NZS3862	For Information Only	4	26.4
	65°C					
Cathodic Disbondment (28 days at 22.5°C ± 2.5°C)	Verified	AS4352 Test cell A	AS/NZS3862	For Information Only	1	16.3
	22.5 °C					
Cathodic Disbondment (28 days at 22.5°C ± 2.5°C)	Verified	AS4352 Test cell A	AS/NZS3862	For Information Only	2	12.12
	22.5 °C					

Quality Inspector: Peter Mayes

Customer Representative: \_\_\_\_\_

